


Parts List
Qty.
 
  
   
   
  4
  4
  8
  4
  4
  4
16
12

Description
1.5' Alum. Posts
3' Alum. Posts
4' Alum. Posts
5' Alum. Posts
Mtg. Bracket
Double T-Nut
5/16-18x3/4" Bolt
5/16-18x1" Bolt
5/16-18 Nut
5/16x1" Lag Bolt
5/16" Lock Washer
5/16" Flat Washer

   Mfr. Part #
     PO-18
     PO-36
     PO-48
     PO-60
     102082
     102146

Husq. Part #
531 03 09-25
531 03 07-90
531 03 07-91
531 03 07-92
531 03 07-94
531 03 07-95


